

TEST CERTIFICATE

Test Certificate nº

17CN0122

AITEX declares that the articles:

"Fabric MADEIRA-320AS"

Composition and Percentage: 99% cotton 1% Antistatic, Twill 3/1
Weight: 320g Color: Dark Navy
Others (If any): Code: 99C/1AS-320FR
Part Number: FRL-106-LIT-JH-LT Roll Number: 145

Given by the company:

Shanghai XM Group LTD

Room 2403,88 Guangxin Road
CN-200063 Shanghai (CHINA)

UNE-EN 1149-5:2008. Protective clothing. Electrostatic properties. Part 5: Material performance and design requirements.

4.2.1 Charge decay, according UNE-EN 1149-3:2004 (after 5 washing cycles at 60°C, according to standard ISO 6330:2012, Tumbler Dry F).

2017CN0122

Issued by AITEX on 10/04/2017

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown. This does not implies any monitoring or control activity on this product done by AITEX.

Signed by: Raquel Muñoz González
Manager Innovation Area



Firmado digitalmente por RAQUEL MUÑOZ GONZÁLEZ
Fecha: 2017.05.04 14:32:21 +02'00'